EABSRI-STEEL

BEMANUFACTURING INC,

Mill Test Certificate

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada TeP 124

Tel: 001 (780} 4639-6503
Fax: 001 (780) 469-6986
www, bri-stesl.com

Product:  Seamless Carbon 5teel Pipe Product Heat Mumber: BSM-1877 Product Size: 18T40 Production Date: Jun 05, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rofled Certificate No.: MTR- 001165
Product Standards: ASME B36.10-2004, ASTM/ASME Af5A106-2013 Grade B/C NDE, A/5A53-2012 Grade B Type 5, NACE MRO175-2009 MAR0103-2010
Preduct Markings J_._.I_.._ BRl- m.-..ﬂ MPS 1B TRUE 40 0.562 INCHWT SMLS 2014706 NDE
TR ST HEAT B3M-1877 (PIPE # LENGTH MASS) 104.81b/Tt ASTM/ASME A/SA106 GR BfC A/5A53 GR B NACE MRO175/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res. Mag. | Visual oD uT uT ET HydroTest End
Iby/ft R hr Gauss Insp. WT ASTM EZ213| ASTM Condition
B3M-1877 Heat NP5 18 TRUE 40 0.562in. WT ] DRL 104.8 <5 <15 Pass Pass Pass Pass Pass . Plain End
Chemical Analysis (wt%)
Heat Steelmaking Method Test Type C Min P 5 i Cr Cu Mo Mi v Ti Mb B CE(lw) | CE(C5A)
B5M-1877 Wﬁ_ﬂanﬂﬂ" Lacfe: Refining; Vacuum Heat 0,21 0.87 0023 | 0,130 | 031 0.07 0.01 .04 - -
gas; Fully Product | 022 0. 0026 | 0.016 | 030 0.08 0.01 0,01 .04 0,003 | 0,003 | 0.001 | Q0003 | 039 0.39
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) | Tensile [Rm) ¥/T Elongation (A)
S0mm GL psi psl (Rt0.5/Rm) %
BSM-1877 Heat Ferrite & Pearlite 77T HRBW Pass Longitwdinal; 38.1 mm x WT 43,100 73,500 0.59 a4
Heat Test Impact Test Temp impact Energy % Shear Lateral Expansicn
Standard Sample Detalts *C ] i ] AVG % [ 5 BVG mm mm mm AVG
|BSM-1877 - - i - & - & i z g a % & & i
Adcitional Detalls: il Test Certificate approved by:
+ We hereby certify that Lhis pipe product was manufactured, sampled, tested and Inspected by Bri-Stes] Manu facturing Ine, In
accordance with ASTM/ASME A/SA106-2013 Grade BfC A/5A53-2012, and the purchase order requirements, and that the
riesults meet the corresponding requirenments,
+ This pipe product meets the sour service requirements of NACE MROA75/150 15156-2:3009 Annex A2 for Region 3 Sour i F.h._..f...).. e . | | 2 Mk_._

service-2000 NACE MRO103-2010 Section 2.1
v o weld repairs have been perfarmed on this product.
' This product has not come into contact with mercury during the Bri-5teel Manufacturing processes.
+ This certificate represents a guality central systermn Lhat is compliant with EN 10204:2004 Type 3.1.

o —
Taorrys Lam, CET.

Assmtant OUA Manager




BRI-STEEL

ANUEACTURINGIMNC.

Mill Test Certificate

Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada TEP 124
Tel: 001 (780) 4658-6603
Fax: 001 [780) 469-6986

www. bri-stesl.com

Product:  Seamless Carbon Steel Pipe Product Heat Number: BSM-1877 Product Size:  1BT40 Production Date: Jun 05, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001165
Product Standards: ASME B36.10-2004, ASTM/ASME A/SAL06-2013 Grade B/C NDE, A/SA53-2012 Grade 8 Type 5, NACE MRO175-2009 MR0103-2010
Product Markings Emnrm._-ﬂﬂ- _ MPS 18 TRUE 40 0.562 INCHWT SMLS 2014/06 NDE
e HEAT BSM-1877 (PIPE # LENGTH MASS) 104.BIk/ft ASTM/ASME A/5AL06 GR B/C A/5A53 GR B NACE MRO175/MRD103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces Length Mass Geiger | Res, Mag. | Visual oD uT uT ET HydroTest End
Ib/ft uR/fhr Gauss Insp. WT ASTM E213] ASTM Condition
B5M-1877 Heat NP5 18 TRUE 40 0.562in, WT B DAL 104.8 <5 <15 Pass Pass Fass Pass Pass - Plain End
Chemical Analysls {wt3)
Heat _ Steelmaking Method Test Type c Mn P 5 S Cr Cu Mo Mi Y] Ti Nb B CE{IW)| CE(CSA)
BSM-1877  |Blast Furnace: EAF; Ladie Relining; Vacuum Heat 021 0.87 0.023 | 0130 | 031 0.07 0.01 0.04 - -
: Fully Killed
ot Product | 0.22 0.91 0,026 | 0,016 | 030 0.0B 0.01 0.01 0.04 0.003 | 0.003 | 0.001 | D.ODO3 | 039 0.3%
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (RtD.5) Tensile (Rm) Y/T Elongation {A)
S0mm GL psl pi (RD.5/Rm) %
B5M-1877 Heat Ferrite & Pearlite 77 HRBW Pass Longitudinal; 38.1 mm x WT 43,100 73,500 059 44
Heat Test Impact Test Temp Impact Energy Y Shear Lateral Expansion
Standard Sample Details '€ ] J J AVG % % % AVG | mm mm mm | AVG
BSM-1877 - - - - & - ™ & = - > & =

Additional Details:

+ 'We hereby certily that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manulacturing Inc. in
accordance with ASTM/ASME ASSAL06-2013 Grade BfC A/SA53-2012, and the purchase order requirements, and that the
results meet the corresponding requirements.

# This pipe product meets the sour service requirements of NACE MRO175/I50 15156-2:2009 Annex A2 for Regian 3 Saur
Service-2009 NACE MRO103-2010 Section 2.1

+ Mo weld repairs have been performed on this product.
« This praduct has not come Inta contact with mercury during the Brl-5teel Manufacturing processes.
¥ This certificate represents a quality cantrod sysbem that is compliant with EN 10204:2004 Type 3.1,

Mill Test Certificate approved by:

Tlaon S LUl Z2olY

Tonya Lam, CET.
Assiatant OA Manager




Em-u—-..m._.mm_l Mill Test Certificate

MANUFACTURING INC.

Product: Seambess Carbon Steel Pipe Product Heat Number: BSM-1877 Product Size: 18T40

Production Method: Hot Expansion Product Heat Treatment: As-rolled

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T&P 174
Tel: 001 (780) 469-6603

Fax: 001 {780) 465-6086

wiww, bri-steel.cam

Production Date: Jun 05, 2014
Certilicate No.: MTR- 001165

Product Standards: ASME B36.10-2004, ASTM/ASME AfSA106-2013 Grade B/C MDE, AfSA53-2012 Grade B Type 5, MACE MRO175-2009 MRD103-2010

oo HEAT B3M-1877 _“_...__...m H LENGTH MASS) 104.81n/ft ASTM/ASME A/SA106 GR B/C A/SAS3 GR B NACE MRD175/MRO103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Fieces Length Mass Geiger |Hes. Mag. | Visual oD ur uT ET HydroTest End
Ib/fft Rhr Gauss Insp. WT  |ASTM E213| ASTM Condition
|B5M-1877 Heat MNPS5 18 TRUE 40 0.562in. WT & DAL 104.8 <5 <15 Pass Pass Pass Pass Pass = Plain End
Chemical Analysis [wt¥)
Heat _ Steelmaking Method Test Type C Mn P 5 Si Cr Cu Mo Ni v Ti b B CE(Iw) | CE[CSA)
B5M-1877 ”_nﬁ_.ﬂ..”.n““m: ﬂ_ﬂ“ Ladle Refining Vicuum Heat 021 087 | 0023 | 0.130 | 031 0.07 0.01 0,04 - =
_ Product | 0.22 0.91 0.026 | 0.016 | ©0.30 0.08 0,01 0.01 0.04 | D003 | 0003 | 0.001 | ODOO3 | D39 0.3%
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile {Rm) /T Elongation [A)
S50mm GL psi psi (At0.5/Rm) %
|B5M-1877 Heat Ferrite & Pearlite 77 HRBW Pass Longitudinal; 38.1 mm x WT 43,100 73,500 0.59 44
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details C [ J J AVG % % % W6 | mm | mm | mm | AvVG
_mm__..__.uwuu - - - - - > ) i i B . z > = =

Additional Details:

Wi hereby certify that this pipe preduct was manufactured, sampled, tested and inspected by Bri-Steel Manulacturing Inc. In
accordance with ASTM/ASME A/3A106-2013 Grade BfC Af5A53-2012, and the purchase order requirements, and Lhat the
results meel the corresponding requirements.

¥ This pipe product meets the sour service requiraments of NACE MRO175/150 15156-2:2009 Annex A2 for Region 3 Sour
Service- 2009 NACE MRO103-2010 Section 2.1

+ No weld repairs have been performed on this product.

+ This product has not come inte contact with mercury during the Bri-Steel Manufacturing processes,

' This certificate represents a quality control system that is compliant with EN 10204:2004 Type 3.1

Mill Test Certificate approved by:

=i b Sune . 1l.z0/L

-.I|I|I.||I|I|
Torrya Lam, CET,
Assistant 4 Manager




hMABRI-STEEL

EMTANUEFACTURING ING.

Mill Test Certificate

Bri-5teel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada T&P 174
Tel: ¢01 {780) 469-6603
Fax: 001 (780) 469-6986

www, bri-steel.eam

Product: Seamless Carbon Steel Pipe Product Heat Mumber: BSM-1877 Product Size: 18T40 Production Date: Jun 05, 2014
Production Method: Hot Expansian Product Heat Treatment: As-rolled Certificate No.: MTR- 001165
Product Standards: ASME B36.10-2004, ASTM/SASME A/SA106-2013 Grade B/C NDE, A/5A53-2012 Grade B Type 5, MACE MRO175-2009 MRO103-2010
Product Markings EENBRI-.STEEL MNPS 18 TRUE 40 0.562 INCHWT SMLS 2014,/06 NDE
e HEAT BSM-1877 (PIPE # LENGTH MASS) 104.8lb/ft ASTM/ASME A/SA106 GR B/C A/5A53 GR B NACE MRO175/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pheces Length Mass Gelger | Res. Mag. | Visual oD ur urT ET HydroTest End
=Ty 4 HR/hr Gauss Insp. WT ASTM EZ13| ASTM Condition
BSM-1877 Heat MP5 18 TRUE 40 0.562in. WT 13 DRL 104.8 <5 <15 Pass Pass Pass Pass Pass - Plain End
Chemical Analysis (wit)
Heat _ Steelmaking Method Test Type = Mn P 5 S Cr Cu Mo Ni W T Nb B CE(I'w)| CE{CSA)
BSM-1877 w_ﬁi q...“in._mﬂr Ladle Refising; Vicuum Heat 0.21 0.87 0.023 | 0130 | 031 0.07 0.01 0.04 = -
IR Product | 0.22 | 091 | 0026 | 0026 | 030 | o088 | 001 | 0.o1 | oo4 | 0.003 | 0.003 | 0.001 |0.0003 | 039 | 039
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) | Tensile (Rm} Y/T Elangation (A}
£0mm GL psi psi (P05 Rm) 5%
BEM-1877 Heat Ferrite B Pearlite 77 HRBW Pass Longitudinal; 38.1 mm x WT 43,100 73,500 0.59 a4
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details "C J i ] AVG % % 8 AVG mm mm mim AVG
BSM-1877 - - - - - - - - - - - - - - -

Additional Details:

+ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME ASSA106-2013 Grade B/C Af5A53-2012, and the purchase order requirements, and that the
results meet the corresponding requirements.

+ This pipe product meets the sour service requirerments of NACE MRD175/1S0 15156-2:2009 Annex A2 for Regian 3 Sour
Service-2009 NACE MRO103-2010 Section 2.1
+ Mo weld repairs have been performed on this product.
+ This product has nol come into contact with mercury during the Bri-Steel Manulacturing processes.
+ This certificate represents a quality control system that is compliant with EN 10204:2004 Type 3.1.

o) ToLeRANcES MEET API SL

Ml Test Certificate approved by:

___.Fhrj..{l..

—_——

Torya Lem, C.ET.

Assistant OA Manager

Sune . |l.20/H




Product:

Production Method:

Product Standards:

BRI-STEEL

EEMANUEACTURING ING. |

Seamless Carbon Steel Pipe

Hot Expansion

Product Heat Number:

Praduct Heat Treatment:

Mill Test Certificate

BSM-1877

As-ralled

Product Size:  18T40

Product Markings S BRI-STEEL | NP5 18 TRUE 40 0.562 INCHWT 5MLS 2014,/06 NDE
e HEAT BSM-1877 (PIPE # LENGTH MASS) 104.81b/ft ASTM/ASME A/SALOE GR B/C AfSAS3 GR B NACE MRD175/MRO103 MADE IN CANADA

Production Date:
Certificate No.: MTR-

Jun

Bri-5teel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada TEP 174

os, 2014

001165

ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B/C NDE, A/SAS3-2012 Grade B Type S, NACE MRO175-2008 MRO103-2010

Tel: 001 (780) 469-6603
Fax: 001 (780) 469-5986
www bri-steel com

Product: Detalls Non-Destructive Testing
Heat Test Type Product Size Pieces Length Mass Geiger | Res. Mag. | Visual oD uT uTr ET HydroTest End
I/t WR/hr Gauss Insp. WT  |ASTMEZ13| ASTM Condition
B3M-1877 Heat NP5 18 TRUE 40 0.562in. WT 6 DRL 104.8 <5 <15 Pass Pass Pass Pass Pass - Plaln End
Chemical Analysis [wt)
Heat Steelmaking Method Test Type = Mn p 5 ] Cr Cu Mo Mi W Ti Nb B | CE(Irw)] CEICSA)
BSM-1877 ﬁﬂnﬂﬂr Ladle Refiming: Vacuum Heat 0.21 0,87 | 0.023 | 0,130 | 031 0.07 0.01 0.04 - -
Product | 0.22 0.91 | 0026 | 0016 | 030 0.08 0.01 0.01 0.04 0.002 | 0,003 | 0.001 | 0.0003 | 0.39 0.39
Mechanical Properties
Heat Test Type Micrastructure Hardness Flattening Test Tenshon Test Yield (Rt0.5) Tensile (Rm] ¥/T Elongation (A}
S0mm GL i psi [Rt0.5/Rm) %
|BSM-18T7 Heat Ferrite & Pearlite 77 HREW Pass Longitudinal; 38.1 mm x WT 43,100 73,500 0.59 24
Heat Test Impact Test Temp impact Energy % Shear Lateral Expansion
Standard Sample Details "C 1 1 1 AVG 5 a3 [ AVG mm mm mm AVG
BSM-1877 - - - - - - - - - - - - -

Additional Details:

+ We hereby certify that this pige product was manufactured, sampled, tested and inspected by Bri-Stegl Manulfacturing Inc. in
accordance with ASTM/ASME A/SAL06-2013 Grade B/C A/SAS3-2012, and the purchase erder requirements, and Lhat the
results meet the corresponding requirements.

+ This pipe product maets the sour service requirements of NACE MRO275/150 15156-2:2009 Annex A2 for Regien 3 Sour
Service-2009 MACE MRO103-2010 Section 2.1
# Mo weld repairs have been performed on this product.
+ This product has not come Into contact with mercury during the Bri-Steel Manufacturing processes.
o This certificate represents a guality contral system that is compliant with EN 10204: 2004 Type 3.1,

Mill Test Certificate approved by:

Torya Lam, CET,
Assistant @A Manager




Bri-Steel Manufacturing Inc.

P i 2125-64 Avenue, Edmonton, AB Canada TEP 174
Mill Test Certificate Tel: 001 (780) 463-6603
Fax: 001 (780) 469-6986

www. bri-steel.com

Product: Seamless Carbon Steel Fipe Product Heat Mumber: BSM-1877 Product Size: 18T40 Production Date: Jun 05, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001165

Preduct Standards: ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B/C NDE, AfSA53-2012 Grade B Type 5, NACE MRD175-2009 MR0103-2010

Product Markings e S AT S TEEL] VS 18 TRUE 40 0.562 INCHWT SMLS 2014/06 NDE

e HEAT BSM-1877 (PIPE # LENGTH MASS) 104.81b/ft ASTM/ASME AfSA106 GR B/C A/SAS3 GR B NACE MRO175/MRO103 MADE IN CANADA

Product: Details Mon-Destructive Testing
Heat Test Type Product Size Fieces | Length hiass Geiger | Res. Mag. | Visual ao uT uT ET HydroTest End
Iby/Ft WR/hr Gauss Insp. WT ASTM E213] ASTM Condition
B3M-1877 Heat NP5 18 TRUE 40 0.562in. WT 6 DAL 1048 <5 <15 Pass Pass Pass Pass Pasgs . Plain End

Chemical Analysis [wit)
Heat Steelmaking Method Test Type C Mn P 5 5 Cr Cu Mo Mi v Ti 1] B CE{IIW] | CE{CSA)
BSM-1877 w__““__‘_ﬂﬂ”_ﬂ_v Ladle: Refining: Vacuum Heat 0.21 0.87 0.023 | 0130 | 031 0.07 0.01 0.04 - -
Product | 0.22 091 0.026 | 0016 | O30 0.08 0.01 0.01 0.04 0.002 | 0.003 | 0.001 | 0.0003 | 039 0.39

Mechanical Properties

Heat Test Type Micrastructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile [Rm) YT Elongation (A)
S0mm GL psl psi {Rt0.5/Rm) %
B5M-1877 Heat Ferrite & Pearlite 77 HRBW Pass Lengitudinal; 38.1 mm x 'WT 43,100 73,500 0.58 443
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details T ] J [l AVG ™ % " AVG mm mm mm AVG
BSM-1877 - - . - - - - - - - - . - - -
I Is:
Sckitisvist Envials Mill Test Certificate approved by:

* W herelry certify that this pipe product was manufaclured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. In
atcordance with ASTR/ASME A/SA106-2013 Grade B/C A/5A53-2012, and the purchase order requirements, and that the
results meet the corresponding requirements.

# This pipe product meets the sour senvice requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Region 3 Sour A W oA 1|, 2o/ _I_.

Service-200% NACE MRO103-2010 Saction 2.1 ——
Torrya Lam, C.ET.

" No witld repairs have been performed on this product.
Assstant OA Manager

# This product has not come inlo contact with mercury during the Bri-Stesl Manulacluring processas.
¥ This certificate represents a quality contral system that is campliant with EN 10204:2004 Type 3.1,




